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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: WCDMAJ/LTE/5G NR Laptop + BT/BLE, DTS/UNII a/b/g/n/ac/ax
MODEL NUMBER: NP545XLA

SERIAL NUMBER: GE5J930R700048X (RADIATED)

DATE TESTED: 2021-08-27 ~ 2021-08-31;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 15B Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
Junwhan Lee Yeonhee Lim
Suwon Lab Engineer Suwon Lab Technician
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

1. FCC CFR 47 Part 2.
2. FCC CFR 47 Part 15.
3. ANSI C63.4-2014

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do,16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. CALIBRATION AND UNCERTAINTY
41. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2, SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
EIRP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna) + Substitution Antenna Factor
(dBi)
ERP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna)
(Path loss = Signal generator output — PSA reading with substitution antenna)

43. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Disturbance, 30 MHz to 1 GHz 4.26 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.90 dB

Uncertainty figures are valid to a confidence level of 95%.

44. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2007.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a WCDMA/LTE/5G NR Laptop + BT/BLE, DTS/UNII a/b/g/n/ac/ax.
This test report addresses the WWAN receiver mode.

5.2. TEST MODE

Mode Description
LTE BAND 26 Communicating with Call simulator(CMW500)
LTE BAND 71 Communicating with Call simulator(CMW500)
5G NR BAND n71 Communicating with Call simulator(E7515B)
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5.3. WORST-CASE ORIENTATION AND MODE

i Worst Axis Condition
The fundamental and radiated spurious emission were investigated in three orthogonal
orientations X and Y, it was determined that below orientation was worst-case orientation
for each band.

LTE B26 Laptop -
LTE B71 Laptop -
NR n71 Laptop -

ii. Foldable Condition
The Fundamental of the EUT was investigated in two conditions(Fold and Laptop).

Fold

Laptop(90 degree)

Note : The EUT is continuously communicated with the call box during the tests. Also attached
with travel adapter for the worst case condition.
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5.4. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37R32A00XADK3 N/A
Data Cable SAMSUNG EP-DW767JWE N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is continuously communicated with the call box during the tests.

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

| Communication Test Set |
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DATE: 2021-09-06

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List
Description Manufacturer Model S/N Cal Due
A”te:ggjggg?\ﬂafo'e ETS 3121D DB4 00164753 | 2023/02/08
Antenna, Horn, 40 GHz ETS 3116C 00166155 | 2022/08/04
Antenna, Horn, 40 GHz ETS 3116C 00168645 | 2022/08/04
Preamplifier ETS 3116C-PA 00168841 | 2022/08/04
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 2022/08/19
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 2022/08/13
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 2022/08/13
Antenna, Horn, 18 GHz ETS 3115 00167211 | 2022/07/27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022/08/15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022/07/27
Antenna, Horn, 18 GHz ETS 3117 00168717 | 2022/08/15
Communications Test Set R&S CMW500 169796 2022/01/27
Preamplifier, 1000 MHz Sonoma 310N 341282 2022/08/02
Preamplifier, 1000 MHz Sonoma 310N 370599 2022/08/02
Preamplifier, 1000 MHz Sonoma 310N 351741 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 2029168 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 2022/08/02
EMI Test Receive, 40 GHz R&S ESU40 100439 2022/08/02
EMI Test Receive, 40 GHz R&S ESU40 100457 2022/08/02
Directional Antenna Cobham FPA3-0.8-6.0R/1329 80108-0004 N/A
Directional Antenna Cobham FPA3-0.8-6.0R/1329 110367-0003 N/A
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 2022/08/03
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 2022/08/02
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 2022/08/03
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 2022/08/02
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 2022/08/03
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 2022/08/02
Attenuator PASTERNACK PE7087-10 A009 2022/08/03
Attenuator PASTERNACK PE7087-10 A001 2022/08/03
Attenuator PASTERNACK PE7087-10 A008 2022/08/03
Attenuator PASTERNACK PE7004-10 2 2022/08/02
Attenuator PASTERNACK PE7395-10 AO011 2022/08/03
UL Software
Description Manufacturer Model Version
Radiated software uL UL EMC Ver 9.5
AC Line Conducted software UL UL EMC Ver 9.5
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DATE: 2021-09-06

7. APPLICABLE LIMITS AND TEST RESULTS

71. RADIATED EMISSIONS

TEST PROCEDURE

ANSI| C63.4-2014

LIMIT

§15.109 (a) Except for Class A digital devices, the field strength of radiated emissions from
unintentional radiators at a distance of 3 meters shall not exceed the following values:

Limits for radiated disturbance of Class B ITE at measuring distance of 3 m

Frequency range

Quasi-peak limits

(MHZ2) (dBuV/m)
30 to 88 40
8810 216 43.5
216 to 960 46
Above 960 MHz 54

Note: The lower limit shall apply at the transition frequency.
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FCC ID: ASLNP545XLA1

7.1.1. Above 1GHz in the LTE Band 26

LOW CHANNEL(860.5 MHz)

HORIZONTAL PEAK PLOT

HOUL SUWON Lab Chamber 2 2821 Aug 27 16:59:48
Radiated Emissions 3-Meters
Project Number 4798847184
oo Client: Samsung
Config:EUT / Adopter
Mode: Tx_LTE B26_Low_Above 16
Bl Tested by:19227 / AC 120 U, 6@Hz
80
3 79
<
a
N
5 684
z Class B Avg Limit (dBul/m
e
N
S =g
3
a
3
40 ™
PRI
A W .
S0 L e emi adine
Bttt N s
28
1 2
Frequency (GHz)
Ronge @) GBI Raf/Atin  Dat/ivg Tods Seep i Topieds Fosition Forge @) RWUB Ref/Avin  Get/Av iode P N
o MG /30 B0 PESKALogPur-Uideo fus s B-3%6kq: 100
| 1YL _SUWON Lab Chamber 2 2821 Aug 27 16:59:48
Radiated Emissions 3-Meters
28 Project Number ;4798847184
! Client:Samsung
Config:EUT / Adopter
Mode: Tx_LTE B26_Low_Above 16
el Tested by:19227 / AC 128 U, 6@Hz
3
s 78
°
5
.
3 68 : :
2 Class B Avg Limit (dBul/m)
N
3 sp
2
L
40
5 8
4 &
38
28
1 I
Frequency (GHz)
Ronge @) ROABN  Faf/Avin  Dst/Avg o S P T/l Fasition Forgs @) RGWUBl Ref/Aiin Doi/Av ok S Pl Fopeds Forition
9 d
wie | g | e | o - - [ Sy | cossamimamam | NOFPEN | cassmimaim | M0 | s | s | eoe
1 1.909 30 PK 0.8 -30.9 6 30.5 - - 74 -43.5 -360 10 H
2 2.927 29.3 PK 2.4 -30 7 4 - - 74 -41.52 -360 10t H
3 4177 28.0: PK 3.4 -28.1 5 8. 74 -40.. -360 20( H
4 1.907 29.7! PK 0.8 -30.8 6 3t 74 -43.1 -360 10 Vv
5 2.907 29.1 PK 2.3 -29.7 7 4 74 -41. -360 20( v
6 4.188 29.2 PK 3.4 -28.1 5 06 74 -38. -360 10 Vv

Peak — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX

signals.
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MID CHANNEL (876.5 MHz)

HORIZONTAL PEAK PLOT

" BUL SUWON Lok Chamber 2 2821 Aug 27 17:88:32
Radioted Emissions 3-Meters
Project Number:4798847184
leo Client: Samsung
Config:EUT / Adopter
Mode:Tx_LTE B26 Mid_Above 1G
el Tested by:19227 / AC 128 U, 6BHz
80
2 79
£
5
N
Y
T Class B Avg Limit (dBulU/m)
£
~
5 sg
3
w0
T
a Lok
48 3 APREPPT Y
] WW e ahdton lbatetid
3p i
[ i gy g oo S 'W‘-«“Mm»/‘w
28
1 8
Fregquency (GHz)
Range (GHz) REL/UBU Ref/fittn  Det/fvg Mode Sueep Pts  #Sups/Mode P Range (BHz) RBAVUBU Ref/fttn  Det/fvg Mode Sueep Pis  #Sups/Mode Positicn
% BB /B /0 PEAUL ogPur-Vidks ot oot 0
| WBUL SUWON Lok Chamber 2 2821 Aug 27 17:88:32
Radioted Emissions 3-Meters
Project Number:4798847184
leo Client: Samsung
Config:EUT / Adopter
Mode:Tx_LTE B26 Mid_Above 1G
el Tested by:19227 / AC 128 U, 6BH=z
80
o 78
9
prs
8
5 g
. Close B Avg Limit (dBuU/m)
<
3 =g
2 2]
T
4
4 ] B
38t @
28
1 8
Frequency (GHz)
Range (@) o Ref/itin  Dat/fivg Mode Boep Pto TSwpa/tode Pasition Rarge (@) REWUEL Ref/Attn  Dot/fvg Mode Seeer Pls  foupa/fode  Position
Marker Freguercy T;:gé?é)g Det 3117_00168724 1.18GHz[dB] 1GHz_HP(dB] c;%j%d Class B Avg Limit (dBuVim) ACISERMargn Class B Pk Linit (dBuVim) Vg s oo Polarity
1 1,901 30.02 Avg 0.8 309 ; 42 p s 74 4258 360 10 H
2 2.746 29.35 Avg 2.2 30 . 35 - - 74 4165 360 0 H
3 2157 2773 Avg 3.4 28 63 - - 74 2037 360 o H
2 1893 29.72 Avg 0.7 31 12 - - 74 43.88 360 0! v
5 2747 29.34 Avg 2.2 298 8 54 - - 74 ~41.46 360 0 v
6 4159 28.43 Avg 3.4 28.1 5 4.23 - - 74 30.77 360 10 v

Pk — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX
signals.
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HIGH CHANNEL (892.5 MHz)

HORIZONTAL PEAK PLOT

| 1gUL _SUWON Lob Chamber 2 2021 fug 27 17:23:18
Radiated Emissions 3-Meters
Project Number:4798847184
leo ; Client: Samsung
Config:EUT / Adopter
Mode: Tx_LTE B26_High_Above 16
EL| Tested by: 19227 / AC 120 U, 6BH=z
80
2 79
£
5
N
(Y|
T Class B Avg Limit (dBulU/m)
£
~
5 sg
3
w0
T
48 ‘ A
Wy
LT TR ke
" memwmwwm
30 - | WWWWM
[ RSN SE
28
1 8
Frequency (GHz)
Range (GHz) FEUABY Ref/fttn  Dot/fvg Mode Suocp Pto  5ups/tods  Pasition Rangs (62 RBA/UBH Ref/Altn  Det/fvg Mode Suoep Pls  ¥oups/fode  Position
%o SR e /0 P sgPonlideo Ao w0y 100
| gt SUWON Lob Chamber 2 2021 Aug 27 17:23:18
Radioted Emissions 3-Meters
Project Number:4798847184
leo Client: Samsung
Config:EUT / Adopter
Mode: Tx_LTE B26_High_Above 16
L] Tested by: 19227 / AC 120 U, 6BH=z
80
o 78
9
>
4
3 6B
. Class B Avg Limit (dBulU/m)
N
T
2 a
T
48
5
@
Elz 4
@
28
1 8
Frequency (GHz)
Range (GH2) EC] Ref/fittn  Dot/fvg Modo Suoop. Pto  i5upe/tode  Pasition Rangs (G2) RBA/UBH Ref/Attn  Dot/fvg Mode Suoop Pls  ¥oups/fode  Position
erer Comecied
e requency Veter . oo ) Class B Avg Limit AVCISPRVargn e B P it v Vargin ‘Azimn Height
Wk equen oy Det 3117_00168724 1.18GHz(d8] 1GHz_HPLUB] Reaing il ph Class B Pk Limit (48uvim) tag e tigh Polariy
1 1,699 20.95 PK 267 3L 7 28.15 5 - 7a 4585 0-360 0! H
2 3112 2650 PK 32.9 29. 7 32.89 5 , 74 TRy 0-360 0! H
3 7.035 26.07 PK 6 25 5 36.97 - - 74 37.03 0-360 o H
4 1.691 29.29 PK 28.7 -31. 7 27.49 - - 74 -46.51 0-360 0! \
5 3104 28.83 PK 32.9 295 7 3293 , , 7 107 0-360 0! v
6 7.028 2571 PK 36 257 5 3651 5 , 74 37.49 0-360 10 v

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX
signals.
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7.1.2. Above 1 GHz in the LTE Band 71

LOW CHANNEL(618.8 MHz)

HORIZONTAL PEAK PLOT

| 1YL _SUWON Lob Chamber 2 2821 Aug 27 16:58:59
Radiated Emissions 3-Meters
Project Number 4798847184
16g Clicnt:Samsung
Config:EUT / Adopter
Mode: Tx_LTE B71_Low_fbove 1G
EL] Tested by:19227 / AC 120 U, 6@Hz
80
3 7m
c
a
N
5 68 ;
z Class B Avg Limit (dBul/m)
£
5 sp
3
2
L
i
40 ORI N 4
2 a R N
38 - 1MMW‘WMM‘W’M
Frga st T S Sl S
28
1 B
Frequency (GHz)
Range (Ghz) FEU/B Ref/fitn  Det/fvg Mode Sueep Pts #5upe/Mode Position Range (6z) RBU/UBL Ref/Bttn  Det/Avg Node Sueep Pls  tSups/tode Fosition
%o M) /3 S8 ML gPurides  Idmonc(ute) S0 W B Biege 100
| 1YL _SUWON Lob Chamber 2 2821 Aug 27 16:58:59
8
Radiated Emissions 3-Meters
o Project Number:4798847184
168 Client:Samsung
Config:EUT / Adopter
Mode:Tx_LTE B71_Low_Above 1G
oa Tested by: 19227 / AT 120 U, 6@Hz
80
T 78
o
5
T
3 6o ;
Class B Avg Limit (dBul/m)
£
=y
3 sp
o
°
49
5 6
4 P 2
36 e
28
1 [z]
Frequency (GHz)
Range (GHz) e/ Ref/fttn  Det/fvg Mode Sueep Pts #Sups/lode Pasition Range (6Hz) RBUVUEL Ref/Pltn  Det/Avg Node Sueep Pls  #Sups/tode  Position
warker Freguency T::éfé:f bet 3117_ovear2e 1-18GHz(d8] JrS— Crfe"%“/':; Ciss Avg it i) | ACSERMagn Class B Pk Limit (dBuvim) Margn gt Hon oty
1 .898 30.48 PK 0.7 -30.9 6 88 - - 74 -43.1; -360 0 H
2 .906 29.22 PK 2.3 -29.7 7 52 - - 74 -41.41 -360 0 H
3 822 28.58 PK 3.4 -28.6 6 98 - - 74 -40.0: -360 0 H
4 916 29.71 PK 0.8 -30.9 6 21 - - 74 -43.7 -360 00 Vv
5 .899 29.79 PK 2.3 -29.7 7 09 - - 74 -40.91 -360 10 V.
6 .802 28.56 PK 3.3 -28.8 6 66 - - 74 -40.34 -360 10 Vv

Peak — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX
signals.
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REPORT NO: 4790047184-E1V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

MID CHANNEL (634.5 MHz)

HORIZONTAL PEAK PLOT

| '\BUL SUWON Lok Chamber 2 2821 Aug 27 16:43:21
Rodioted Emissions 3-Meters
Project Number:4798847184
leo Client: Samsung
Config:EUT / Adopter
Mode: Tx_LTE B71_Mid_Above 1G
el Tested by:19227 / AC 128 U, 6BHz
80
3 78
£
5
N
(Y|
T Class B Avg Limit (dBulU/m)
£
=y
5 sg
3
0w
°
a "
48 B A
| % Sk ymwu”vv*uwvﬁVmNMNm
38 mwwwmm,ymw«
[hypid Mu,/Awm,.f“w”m-N»‘W”%wM "
28
1 8
Fregquency (GHz)
Range (GHz) REuBU Ref/ftin  Det/fvg Mode Sueep Pts  #Sups/Mode P Range (BHz) RBU/VBU Ref/fttn  Det/fvg Mode Sueep Pis  #Sups/Mode Positicn
% M6/ G/8 | PESK/LogPur-Vidks  Mncoeiuto) SOD1 WA 0
| WBUL SUWON Lok Chamber 2 2821 Aug 27 16:43:21
Rodioted Emissions 3-Meters
Project Number:4798847184
leo Client: Samsung
Config:EUT / Adopter
Mode: Tx_LTE B71_Mid_Above 1G
el Tested by:19227 / AC 128 U, 6BH=z
80
o 78
9
prs
8
I 6
2 Clase B Avg Limit (dBuU/m)
<
3 =g
2 2]
T
4m
5 8
9,
38
20
1 e
Frequency (GHz)
Range (@) o Ref/itin  Dat/fivg Mode Boep Pto TSwpa/tode Pasition Rarge (@) REWUEL Ref/Attn  Dot/fvg Mode Seoere Pls  foupa/fode  Position
Marker Freguercy T;:gé?é)g Det 3117_00168724 1.18GHz[dB] 1GHz_HP(dB] c:“;’%icu;d Class B Avg Limit (dBuVim) ACISERMargn Class B Pk Linit (dBuVim) Vg s oo Polarity
1 1,898 30.43 P 0. 309 6 30 74 4317 360 20 H
2 3.007 29.46 P 2 20.7 7 33 74 ~40.64 360 0 H
3 4528 28.96 P 34, 28 5 35 74 38.74 360 I H
4 189 295 P 0. 30 7 3 74 44 360 0 v
5 3.005 29.56 P 2 20 7 33.36 74 ~20.64 360 0 v
6 4506 285 P 34 28. 5 34.8 74 392 360 10 v

Peak — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX

signals.
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REPORT NO: 4790047184-E1V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

HIGH CHANNEL (650.2 MHz)

HORIZONTAL PEAK PLOT

gl SUUON Lob Chamber 2 2021 Aug 27 16:33:18
Rodioted Emissions 3-Meters
Project Number 4798847184
leo Client: Samsung
Config:EUT / Adopter
Mode: Tx_LTE B71_High_Above 16
98 Tested by: 192277/ AC 120 U, 66Hz
80
3 78
4
5
N
(Y|
2 Clase B Avg Limit (dBul/m)
£
~
5 s
3
w0
T
48 3 RATI Ly
%“ i
| bt g PN pan Wb
38 Bt gt Al o
28
1 @
Freguency (GHz)
Range (@) BB Ref/Atin  Dat/ivg Mlode Sosep Pto TSwpa/tode Pasition Rarge (G) REWUEL Ref/Attn  Dot/fvg Mode Sacep Pls  #upaltode  Position
% e/ B P dgpervides Jmenetute) Sio1 TR b Sngs 200
g SUUON Lob Chamber 2 2021 Aug 27 16:33:18
Rodioted Emissions 3-Meters
Project Number 4798847184
leo Client: Samsung
ConfigiEUT / Adopter
Mode: Tx_LTE 871 _High_Above 16
98 Tested by 192277/ AC 128 U, 66Hz
80
o 78
9
e
4
3 6
. Clase B Avg Limit (dBuU/m)
£
3 &g
3 58
T
48
6,
5 ey
{=}
38 a
28
1 @
Freguency (GHz)
Range (GHz) REL/VBU Ref/Attn  Det/fvg Mode Sueep Pts  #Supe/Mode  Pasition Range (BHz) REAV/UBU Ref/fttn  Det/fvg Mode Sueep s #Sups/Mode  Positicn
woisr | P | g | o 117 ooneer2e L6103 e | o | cmssmoumusam | OG0 | cssnimosam | e | tme | e | e
1 .882 9.9 Pl 0.6 -31 7 30.2 - - 74 -43.8 -360 0 H
2 .925 0.3 Pl 2.4 -30 7 33.4 - - 74 -40.6 -360 0 H
3 778 8.06 Pl 34.8 -26.9 5 46 - - 74 -37.54 -360 0! H
4 878 9.35 Pl 0.6 -31 7 65 - - 74 -44.35 -360 0! \
5 .912 9.37 P 2.4 -29.7 Nd 77 - - 74 -41.23 -360 01 \
6 5.745 7.23 P 34.7 -27.1 5 5.33 - - 74 -38.67 -360 01 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX

signals.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

7.1.3. Above 1 GHz in the 5G NR Band 71

LOW CHANNEL(618.8 MHz)

HORIZONTAL PEAK PLOT

H”UL SUWON Lab Chamber 1 2821 Aug 27 14:18:85
Radicted Emissions 3-Meters
Project Number:4798847184
189 Client: Sometng
Config:EUT / AC Adapter
i Mode: Tx_NR n71_Low_fbove 1G
Tested by:22943 / AC 120 U, 68 Hz
12|
i
< 78
N
5
S 6o
- Avg Limit (dBuU/m)
2 9
> 58
2 1
@
g WW
Tz S L LT 5 3 et MNM
'y b A
Pt e "
38
28
1 18 18
Frequency (GHz)
Range (GHz) RB/BW Ref/Attn  Det/fvg Mode Pte  #Sups/Mode  Posi Range (Gz) REMABL Ref/fttn  Det/fvg Node Sueef Pis  #SwpsMode  FPosition
3 6D/ 11210 PEA/LogPur-Uideo  SDmsei(hutc) 6031 Mg i kAT WCSB /M 878 PEAKLaPu-Video  Simscc(huto) 16k NAGH 1-368degs 250 cn
H”UL SUWON Lok Chamber ! 2821 Aug 27 14:18:85
8
Radicted Emissions 3-Meters
180 Project Number:4798847184
Client:Somsung
Config:EUT / AC Adapter
. Made: Tx_NR n71_Low_fbove 16
4 Tested by:22943 / AC 120 U, 68 Hz
1]
8 7e
by
t
b
= 608
2 Avg Limit (dBuU/m)
3
2 50
] 4
e Q
40 &
5 o)
(w]
38
28
1 18 18
Frequency (GHz)
Range (GHz) RBIABW Ref/Attn  Det/fvg Mode Sueep Pts  #Sups/Mode Position Range (6z) REMABL Ref/Bttn  Det/fvg Node Sueep Pis  #SwpsMode  FPosition
i Corecied
Marker Frequency T;gé?é)g Det 3117_00168717 1008_ATT[d8] 1GHz_HP(dB] (:Eéeuj:n:?) Avg Limit (dBuvim) Vagn Peak Limit (dBuV/m) i iy ot Polarity
1 1748 42.19 PK 2 268 7 45.09 74 28,91 0-360 150 H
4 174667 41.78 PK 29 -26.8 7 44.68 74 -29.32 0-360 250 %
Vet Comecied
arer Freery Tigﬁ“ Det 3117_00168717 36Hz_HP[dE] 16Hz_HP[dE] 553":) Avg Limit (@BuVim) varge Peak Limit (dBuvim) argn o Heig Polarty
2 4.41741 32.11 PK 34.1 -32 5 34.71 - - 74 -39.29 0-360 250 H
3 6.67852 287 PK 35.4 217 5 36.9 - - 74 37.1 0360 250 H
5 443428 324 PK 341 319 5 35.1 - - 74 -38.9 0360 150 v
6 6.5004 29.98 PK 35.4 282 5 37.68 - - 74 36.32 0360 150 v

PK — Peak Detector
Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX
signals.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

MID CHANNEL (634.5 MHz)

HORIZONTAL PEAK PLOT

| 1 gUL_SUWON Lab Chamber | 2021 Aug 27 14:27:18
Rodioted Emissions 3-Meters
158 Project Number:4798047184
Client:Somsung
Config:EUT / AC Adapter
_ Mode: Tx_NR n71_Mid_Above 16
8 Tested by:22943 / AC 128 U, 60 Hz
s1e]
o
T 78
5
N
5
S 68
- Avg Limit (dBuU/m)
<
<
S 5o
>
3 ! oA
< orbsanedia e 3 i
4O Mmbsiiamipa El STy
e
Bty ¥
Mgy Aot I TR TEERAT
3@
28
1 [z} ]
Freguency (GHz)
Range (GHz) RBIABW Ref/Aitn  Dat/fvg Mode Sueep Pts  #Sups/Mode Pasition Range (6Hz) REM/UBL Ref/Bttn  Det/fvg Node Sueep Pis  #SwpsMode  Fosition
3 INCE®) /I 112/18 FEk/Loghar-ideo  Sheocc(ute) 6001 HAGH B-Bbige 150 | 3308 HCEB)/k 878 PEKAoPur-Video Sebmeco(huto) 16k Al 1-368degs 150 on
| 1 UL SUWON Lab Chamber | 2021 Aug 27 14:27:18
Radicted Emissions 3-Meters
158 Project Number 4798047184
Client:Somsun:
Config:EUT / AC Adapter
Mode: T=x_NR n71_Mid_fbove 16
98 Tested by:22943 / AC 128 U, 60 Hz
s1e]
5 7o
"
8
g
= 66
T Avg Limit (dBuU/m)
B
2 50
l 4
N o
| 6
48 & b
Q
]
28
1 [z} ]
Frequency (GHz)
Range (GHz) RB/BU Ref/fittn  Det/fvg Mode Sueep Pts #5ups/liode Pasition Range (6z) [ Ref/Bttn  Det/Avg Node Sueep Fls  ®ups/ode  Fosition
Frequency Meter Corrected Margin Margin Azimuth Height
Marker (GH2) T:;:\\;\)g Det 3117_00168717 10dB_ATT[dB] 1GHz_HP[dB] (P;g:s/\,n"?) Avg Limit (dBuV/m) (08) Peak Limit (dBuV/m) (@8) (Degs) fem) Polarity
1 174833 41.39 PK 29 -26.8 7 44.29 - - 74 -29.71 0-360 150 H
4 1.748 41.89 PK 29 -26.8 7 44.79 - - 74 -29.21 0-360 250 \4
et Comecied
Marker Fregueroy T;E:’IVH')Q Det 3117_00168717 36Hz_HP[dE] 16Hz_HP[dE] g"g"i'%f/n'% Avg Limit (@BuVim) Vargn Peak Limit (dBuvim) Magin hamn Heigh Polaity
2 *4.63021 32.99 PK 34.2 -31.4 5 36.29 74 -37.71 0-360 150 H
3 *7.49222 30.29 PK 35.7 -27 6 39.59 - - 74 -34.41 0-360 150 H
5 *4.63302 32.47 PK 34.2 -31.3 5 35.87 - - 74 -38.13 0-360 149 v
6 *7.29067 29.56 PK 35.8 -27.3 5 38.56 - - 74 -35.44 0-360 149 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX
signals.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

HIGH CHANNEL (650.2 MHz)

HORIZONTAL PEAK PLOT

|1 gUL_SUWON Lab Chamber_f 2021 Aug 27 14:42:32
Radiated Emissions 3-Meters
I Project Number:4798847184
Client:Somsung
Config:EUT / AC Adapter
- Mode:Tx_NR n71_High_Above 16
8 Tested by:22943 / AC 128 U, 68 Hz
80
o
T 78
s
N
5
g 68
- Avg Limit (dBuU/m)
c
3 58 !
3
a
° MW ‘
" " m T,
4Bty 2 Dode 4
’ Dy Ny L
38
20
i 2 8
Frequency (GHz)
Range (GHz) RBIABW Ref/Aitn  Dat/fvg Mode Sueep Pts  #Sups/Mode Pasition Range (6Hz) REM/UBL Ref/Bttn  Det/fvg Node Sueep Pis  #SwpsMode  Fosition
i 6 /30 112D PER/Loghur-Uideo  Sleserhuto) 6001 TRE  D-baege 250 | 1348 HC6@® /M 878 PERAow-Uideo Sibwoec(uto) 16 WG D-360degs 150 cn

VERTICAL PEAK PLOT

UL SUWON Lab Chamber f

g 2021 Aug 27 14:42:32
Radicted Emissions 3-Meters
158 Project Number 4798047184
Client:Somsung
Config:EUT / AC Adapter
Mode:Tx_NR n71_High_Above 16
98 Tested by:22943 / AC 128 U, 60 Hz
s1e]
g 78
"
8
g
= 66
T Avg Limit (dBuU/m)
B
g
2 oo 4
N e}
Yz &
5 o
(=)
]
28
1 [z} ]
Frequency (GHz)
Range (GHz) BB Ref/Attn  Det/fivg Mode Sueep Pts  #Sups/Mode Pasition Rangs (6z) RENABU Ref/fttn  Det/Aug Node Sueep Pis  #oups/Mode  FPosition
erer Corecied
Marker Frequency Reading Det 3117_00168717 10dB_ATT[dB] 1GHz_HP[dB] Reading Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) Margin Azimuth Height Polari
(ena) @B - e i @Bvim) oL e ) cnm ) (0eg9) em v
1 1.74867 46.92 PK 29 -26.8 7 49.82 74 -24.18 0-360 150 H
4 1747 42.71 PK 29 -26.8 7 45.61 74 -28.39 0-360 150 4
Verer Comecied
Frequency Vargin Vargin Azimn Height
Marker (GHz) Re;ﬂc)u Det 3117_00168717 3GHz_HP[dB] 1GHz_HP[dB] (:g‘:e/l;:‘?) Avg Limit (dBuv/m) @8 Peak Limit (dBuV/m) 8 Degs) om Polarity
2 *4.3696 3.69 PK 34 -32.2 5 5.99 - - 74 -38.01 -360 250 H
3 6.29229 1.07. PK 355 -28.8 5 8.27 - - 74 -35.73 -360 150 H
5 *4.38554 2.11 PK 34 -32.1 5 4.51 - - 74 -39.49 -360 150 v
6 6.32979 0.35 PK 355 -29 5 7.35 - - 74 -36.65 -360 250 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator with the TX and RX
signals.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

7.1.4. Below 1 GHz in the LTE Band 26

LOW CHANNEL(860.5 MHz)

HORIZONTAL PEAK PLOT

| 3Bl SUUON Lob Chamber 2 2821 fug 27 11:36:55
Radiated Emissions - 3 Meters
17 Project Number:4798B47184 7
Client:Samsung
Config:EUT / Adopter
Mode: Tx_LTE B26_High_Below 16
184 Tested by:19227 / AC 128 U, 6BHz
EX
E
€ 7
g
N
5 5
s e
G
3 52 =
2 |
@
S OPk Limit C(dByu/md
¥ L
1 3
26 Y 3 9 T
[ AT S, P, i
1 e
38 168 1800
Frequency (MHz)
Range (MHz) B/ Ref/fttn  Det/fivg Mode Sueep Pts #Supe/ode Pasition Fange (Hz) RBUVUBY Ref/Attn  Det/Avg Node Sueep Fls  tSups/fode FPosition
1130604 120K(_545) OTZBR PESK/LogPur-Vidko 1 Fncoc(Outc) BOB1 WG B-3BBegs
2:804-984 120k (~6dB) /308K 187/28/P0  PERK/LogPur-Uideo  3BnsecChuto) 80A! MAKH B-36Bdegs H
3.904-100 \ZKCBdD) DITZBRY  PESKLogPur-Vidkes Tomsocthuted SOBI WH  O-BEdegs H
| 5gHL SUUON Leb Chamber 2 2021 Aug 27 11:36:55
Rodiated Emissions - 3 Meters
117 Project Number:4799847184
Client:Samsung
Config:EUT / Adopter 8
Mode:Tx_LTE B26_High Below 16
104 Tested by:19227 / AC 128 U, 6BHz T
91
o 7 |
o ’\
b
C
3 65
§ Ju
5 52 F
@
5
~ 0Pk Limit CdBUU/md
39 -
i
1A AN "
26 5 B AT >
RV P e W Ty
13
38 708 7008
Frequency (MHz)
Ronge O3 Bl Ref/hin  Dst/fvg fode S Fte Foap/fode Fosition Ronge () RBUUBI e/t Dst/Avg Mol ) Fis  foups/tode Fosition
: APl oruid b o
0 PEK/Lagpur-id o) h

DATA
Trace Markers
Marker Frequency R’::é?r:g Det VULB9163_749 Below_1G_Bypass| CF?er;edcl;egd QPK Limit (dBuv/m) | Margin Azimuth Height Polarity
(MH2) o dB] o (dB) (Degs) (cm)
1 61.2503 8.04 Pk 18.2 .8 27.04 40 -12.96 0-360 400 H
2 106.239 5.33 Pk 175 1.2 24.03 43.52 -19.49 0-360 200 H
3 170.2875 11.93 Pk 14.5 1.4 27.83 43.52 -15.69 0-360 200 H
7 825.4875 84.98 Pk 26.7 3.3 114.98 46.02 68.96 0-360 100 H
4 60.4763 12 Pk 18.4 .6 31 40 -9 0-360 100 \
5 106.0455 2.67 Pk 175 1.2 21.37 4352 2215 0-360 200 v
6 170.3843 5.37 Pk 14.5 1.5 21.37 43.52 -22.15 0-360 100 \
8 824.6125 78.17 Pk 26.7 3.2 108.07 46.02 62.05 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 849MHz to 859MHz were the TX and RX
signals generated from the call-simulator.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

MID CHANNEL (876.5 MHz)

HORIZONTAL PEAK PLOT

| 5pUl SUUON Lob Chamber 2 2021 Aug 27  13:38:45
Rodicted Emissions - 3 Meters
"7 et ghaneer 4750847104 4
Config:EUT / Adopter
Mode: Tx_LTE B26_Mid_Below 16
104 Tested by:19227 / AC 128 U, 6BHz
91
o
t 78
5
5
.
£
. -
3 52 H
@
T OPk Limit (dBUU/m)
* .-
| 3 gy .,W
26 )
. habas HMM
39 iz 1989
Frequency (MHz)
g TR R s o ST Torode Forition | Fangy O WS e/t Bei/ivg Fode T (PN Y e T
-4 128k(-6dB)/308k72/8/P0 PERK/LogPur-Uideo  13BnsecCAuto) 808! MAKH -36Bdegs H
Yianicas [ A e el etbec i S - ve. o
3:984- 1800 129k (-6dB)/308k72/8/P0 PERK/LogPur-Uideo  3BmsecChuto) 80! MAKH B-36Bdegs H
| 3l SUUON Lob Chamber 2 2821 Aug 27 13:38:45
Rodicted Emissions - 3 Meters
Project Number:4790B47184
117 Clicnt: Samsung
Config:EUT / Adopter 3
Mode: Tx_LTE B26_Mid_Below 1G Q
194 Tested by:19227 / AC 128 U, 6BHz
91
3 7
i
v
5
ER
e
£
2 52 H
3
i OPk Limit (dBUU/m)
39
S
{ ]
26 £
o} =
1
30 108 1680
Frequency (MHz)
Range () EE Fef/fttn  Det/Avg Mode Susep Pts #Sups/fode Fosition Range (FHz) RBA/UBH Ref/ALin  Det/Avg Node Sueep Pls  ¥oups/Mode Fosition
DATA
Trace Markers
Meter Corrected . . .
Marker F"(*“‘}"‘_fz’;cy Reading Det VULBO163_749 Be"""’—ldGBTBypaSS[ Reading QPK Limit (dBuV/m) "’Z’Bg)'” A(ZD':“S‘)" H(‘Z'rg')“ Polarity
(dBuv) (dBuV/m) 9
1 62.0243 6.31 Pk 18 1 25.31 40 -14.69 0-360 400 H
2 108.4643 5.04 Pk 17.3 1.3 23.64 43.52 -19.88 0-360 300 H
3 157.323 9.81 Pk 14.1 1.3 25.21 43.52 -18.31 0-360 200 H
4 829.9875 83.86 Pk 26.8 3.2 113.86 46.02 67.84 0-360 100 H
5 61.5405 11.83 Pk 18.1 .8 30.73 40 -9.27 0-360 100 \
6 102.1755 4.1 Pk 17.5 1.1 22.7 43.52 -20.82 0-360 200 \
7 149.3895 7.85 Pk 13.8 1.3 22.95 43.52 -20.57 0-360 100 \
8 829.7875 77.23 Pk 26.8 3.3 107.33 46.02 61.31 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 849MHz to 859MHz were the TX and RX
signals generated from the call-simulator.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

HIGH CHANNEL (892.5 MHz)

HORIZONTAL PEAK PLOT

| OUL SUWON Lab Chamber 2 2821 Aug 27 14:53:108
Radiated Emissions - 3 Meters
Py t Number:4790847 184
17 Cl ant : Sameung 4
Config:EUT / Adopter
Mode:Tx_LTE B26_High Below 16
104 Tested by:19227 / AC 128 U, 6BHz
El
o
t 78
5
S
.
£
: -
3 52 H
: |
T OPk Limit (dBUU/m)
* -
. ‘ 2 M
h y e,
o o WWM
1 " WWWM
30 08 000
Frequency (MHz)
Pp W L Gl e [ T el | e 0 RUE e Gagier ey Fe Bwe e
-4 128k(-6dB)/308k72/8/P0 PERK/LogPur-Uideo  Auto 800! MAKH -36Bdegs H
e e e el Boome  peme b
3:984- 1800 129k (-6dB)/308k72/8/P0 PERK/LogPur-Uideo  Auto 800! MAKH B-36Bdegs H
1 UL SUWON Laob Chamber 2 2821 Aug 27 14:53:18
Rodiated Emissions - 3 Meters
Project Number:4790047184
117 Cliznt:Sansung
Config:EUT / Adopter
Mode : Tx_LTE B26_High_Below 16 8
104 Tested by:19227 / AC 128 U, 6BHz 9
el
3 7
i
v
5
2 s
e
£
2 52 H
3
- OFk Limit (dBUU/md
39
5
¥ =]
26 / 6 Z
3
|
38 o8 1000
Frequency (MHz)
Range () EE Fef/fttn  Det/Avg Mode Susep Pts #Sups/fode Fosition Range (FHz) RBA/UBH Ref/ALin  Det/Avg Node Sueep Pls  ¥oups/Mode Fosition
DATA
Trace Markers
Meter Corrected . . .
Marker F"(*“‘}"‘_fz’;cy Reading Det VULBO163_749 Be"""’—ldGBTBypaSS[ Reading QPK Limit (dBuV/m) "’Z’Bg)'” A(ZD':“S‘)" H(‘Z'rg')“ Polarity
(dBuv) (dBuV/m) 9
1 61.5405 5.38 Pk 18.1 .8 24.28 40 -15.72 0-360 100 H
2 153.453 11.5 Pk 13.9 1.4 26.8 43.52 -16.72 0-360 200 H
3 193.2173 6.35 Pk 16.9 1.5 24.75 43.52 -18.77 0-360 200 H
4 845.075 84.16 Pk 27.2 3.2 114.56 46.02 68.54 0-360 100 H
5 61.0568 12.83 Pk 18.3 9 32.03 40 -7.97 0-360 100 \
6 149.3895 7.85 Pk 13.8 1.3 22.95 43.52 -20.57 0-360 100 \
7 254.7503 5.61 Pk 18.4 1.7 25.71 46.02 -20.31 0-360 100 v
8 845.55 74.39 Pk 27.2 3.3 104.89 46.02 58.87 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 849MHz to 859MHz were the TX and RX
signals generated from the call-simulator.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

7.1.5. Below 1 GHz in the LTE Band 71

LOW CHANNEL(618.8 MHz)

HORIZONTAL PEAK PLOT

| 3P SUUON Lab Chamber 2 2021 fug 27 15:87:46
Radiated Emissions - 3 Meters
. Project Number:4790P47184
Client:Samsung
ConfigiEUT / Adopter 4
Mode: Tx_LTE B71_Low Below 16 3
184 Tested by: 19227 / AT 128 U, 6BHz
EX
E
€ 7
5
N
5 =
£ 6
2 !
3 52 =
2 |
2
S OPk Limit C(dByu/md
” o
o6 3 L
Py WWWW”M
M WWM
1
38 168 1800
Frequency (MHz)
Range (i) 0 Fef/Atin  Dat/Avg flode Sueep Pto #Sup=/fode Pasition Range () REW/UEL Ref/Attn  Det/Avg Node Suvep Pt #9ups/fod=  Position
s TR IBTE/OD  FEEK/ P ides  Toebecute) 0091 T 0% H
2:607-788 120k (~6dB) /308K 187/28/P0  PERK/LogPur-Uideo  3BnsecChuto) 80A! MAKH B-36Bdegs H
5708 10gm VSRR TR0 FERgpur s St S0 WO 0%
| 30t SUUON Lo Chamber 2 2021 Aug 27 15:07:46
Rodiated Emissions - 3 Meters
117 Project Number:479047 184
Client : Samsung
ConfigiEUT / Adopter
Mode: Tx_LTE B71_Low Below 16 8
104 Tested by:19227 / AC 128 U, 6BHz 1
Ell
57
s
v
0 |
E |
S v
B
3 52 F
2
&
~ 0Pk Limit CdBUU/md
39 o
° M
o6 e N TR L Tl
w v o % " AT
e g ™ i WW_WWWW'
13 bt
38 00 7800
Frequency (MHz)
Farge O3 RUABS Ref/atin  Dat/avg o S Fio Felteds Fecition | Fange OF RWUBI  Rer/etin Dot/ ek e Fie et Ferition
: o o Uides  {ooeebota i
/20060 PEK/Locpu s Fneec fios i
0 Pea g b1 el i

DATA
Trace Markers
Marker Frequency R’::é?r:g Det VULB9163_749 Below_1G_Bypass| CF?er;edcl;egd QPK Limit (dBuv/m) | Margin Azimuth Height Polarity
(MH2) o dB] o (dB) (Degs) (cm)
1 60.6531 7.56 Pk 18.4 9 26.86 40 -13.14 0-360 400 H
2 103.5675 5.32 Pk 17.6 1.1 24.02 43.52 -19.5 0-360 300 H
3 152.9731 10.82 Pk 13.9 1.4 26.12 43.52 -17.4 0-360 200 H
4 664.2165 80.6 Pk 25.2 29 108.7 46.02 62.68 0-360 100 H
5 60.7253 12.72 Pk 18.4 9 32.02 40 -7.98 0-360 100 \
6 101.3316 4.13 Pk 17.5 1.2 22.83 43.52 -20.69 0-360 100 \
7 149.7996 7.83 Pk 13.8 1.4 23.03 43.52 -20.49 0-360 100 \
8 664.4438 77.87 Pk 25.2 2.8 105.87 46.02 59.85 0-360 100 Vv

Pk - Peak detector

Note: Unwanted emissions captured from 617MHz to 652MHz and from 663MHz to 698MHz were the TX and RX
signals generated from the call-simulator.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

MID CHANNEL (634.5 MHz)

HORIZONTAL PEAK PLOT

| OUL SUWON Lab Chamber 2 2821 Aug 27 15:35:86
Rediated Emissions - 3 Meters
Project Number:4798847184
(R Client : Samsung
ConfigiEUT / Adopter 4
Mode: Tx_LTE B71_Mid_Below 1G
104 Tested by:19227 / AC 128 U, 6BHz
91
rl
t 78
§
g
y
L
; ol
3 52 H
: |
o 0Pk Limit CdBUU/m)
19 N
1
ZEWM . A
o
1 T e
38 00 808
Fregquency (MHz)
B B Gy e e e e | w0 GRS e e e
1:38-687 128k(-6dB)/308k72/8/P0 PERK/LogPur-Uideo  1BnsectAuto) 808! MAKH -36Bdegs H
Yo [EasiiE Gy St e vicl I B - ve
3:708- 1800 129k (-6dB)/308k72/8/P0 PERK/LogPur-Uideo  SBnsecChuto) 808! MAKH B-36Bdegs H
VERTICAL PEAK PLOT
1 OUL SUWON Lab Chamber 2 2821 Aug 27 15:35:86
Rodiated Emissons - 3 Meters
Project Number:4798047184
17 Client : Samsung
ConfigiEUT / Adopter 8
Mode:Tx_LTE B71_Mid_Below 1G
104 Tested by:19227 / AC 128 U, 6BHz 1
91
5 78
>
§ l
2 5 |
S WL
352 H
g |
= OPk Limit C(dBUU/md
B N
3 . : ‘
| ral » o
26 ‘u, e "‘»Msw“" ”", =] ) m
“ oy W«M"‘“’«mhﬁ’*""wwﬂ’ LRI, Ly
1 !
38 00 808
Frequency (MHz)
o T R e eURg e e o Tepdie Fater | fo G0 WU e Ay eh  Sep P e e
b AP AN S i
G g "
Trace Markers
Meter Corrected
Marker Frmt:_‘ezr;cv Reading Det VULB9163_749 Be'o""—lr%Bypass[ Reading QPK Limit (dBuV/m) M(grg)'” ’?é'g‘“s‘)h H(i:%;“ Polarity
(dBuv) (dBuv/m) 9
1 61.158 7.26 Pk 18.3 9 26.46 40 -13.54 0-360 400 H
2 103.3511 5.13 Pk 17.6 1.1 23.83 43.52 -19.69 0-360 300 H
3 202.4509 7.27 Pk 17 1.7 25.97 43.52 -17.55 0-360 100 H
4 679.6948 80.43 Pk 25.5 3 108.93 46.02 62.91 0-360 100 H
5 61.3023 13.3 Pk 18.2 N 32.2 40 -7.8 0-360 100 \
6 102.9905 3.7 Pk 17.6 1.2 22.5 43.52 -21.02 0-360 100 \
7 151.5306 8.48 Pk 13.9 1.4 23.78 43.52 -19.74 0-360 100 \
8 679.4928 78.46 Pk 25.5 3 106.96 46.02 60.94 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 617MHz to 652MHz and from 663MHz to 698MHz were the TX and RX
signals generated from the call-simulator.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

HIGH CHANNEL (650.2 MHz)

HORIZONTAL PEAK PLOT

| OUL SUWON Lab Chamber 2 2821 Aug 27 16:80:38
Rediated Emissions - 3 Meters
Project Number:4798847184
(R Client : Samsung 4
ConfigiEUT / Adopter
Mode : Tx_LTE B71_High Below 16
104 Tested by:19227 / AC 128 U, 6BHz
91
rl
t 78
§
g
y
L
e
3 52 H
2 | |
N 0Pk Limit (dBUU/ml .
39 W
B NS st A : A paa" / nent
gt ) MMW
1 - MMM
38 00 808
Fregquency (MHz)
B B Gy e e e e | w0 GRS e e e
1:38-687 128k(-6dB)/308k72/8/P0 PERK/LogPur-Uideo  1BnsectAuto) 808! MAKH -36Bdegs H
Yo [EasiiE Gy St e vicl I B - ve
3:708- 1800 129k (-6dB)/308k72/8/P0 PERK/LogPur-Uideo  SBnsecChuto) 808! MAKH B-36Bdegs H
VERTICAL PEAK PLOT
1 OUL SUWON Lab Chamber 2 2821 Aug 27 16:680:38
Rodiated Emissons - 3 Meters
Project Number:4798047184
17 Client : Samsung
ConfigiEUT / Adopter 8
Mode : Tx_LTE B71_High Below 16
104 Tested by:19227 / AC 128 U, 6BHz T
91
5 78
>
©
5
2 5
£
352 H
2
g
= OPk Limit C(dBUU/md
a9
‘ 5 -
@
26 VT Lty = IR
T A D, il
TR L e
1 i
38 00 808
Frequency (MHz)
o T R e eURg e e o Tepdie Fater | fo G0 WU e Ay eh  Sep P e e
b AP AN S i
G g "
Trace Markers
Meter Corrected
Marker Frmt:_‘ezr;cv Reading Det VULB9163_749 Be'o""—lr%Bypass[ Reading QPK Limit (dBuV/m) M(grg)'” ’?é'g‘“s‘)h H(i:%;“ Polarity
(dBuVv) (dBuV/m) 9
1 61.158 7.26 Pk 18.3 9 26.46 40 -13.54 0-360 400 H
2 104.433 5.49 Pk 17.6 1.2 24.29 43.52 -19.23 0-360 300 H
3 151.8913 10.53 Pk 13.9 1.4 25.83 43.52 -17.69 0-360 200 H
4 696.284 83.04 Pk 254 3 111.44 46.02 65.42 0-360 100 H
5 62.0235 12.67 Pk 18 1 31.67 40 -8.33 0-360 100 \
6 104.7215 4.1 Pk 17.6 1.2 22.9 43.52 -20.62 0-360 100 \
7 152.6846 8.47 Pk 13.9 1.5 23.87 43.52 -19.65 0-360 100 \
8 696.3219 79.87 Pk 25.4 3 108.27 46.02 62.25 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 617MHz to 652MHz and from 663MHz to 698MHz were the TX and RX
signals generated from the call-simulator.
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REPORT NO: 4790047184-E1V1 DATE: 2021-09-06
FCC ID: ASLNP545XLA1

7.1.6. Below 1 GHz in the 5G NR Band 71

LOW CHANNEL(618.8 MHz)

HORIZONTAL PEAK PLOT

| 3pBL SUUON Lob Chember | 20821 Aug 27 15:58:18
Rodioted Emissions - 3 Meters
Project Number:4798847184
(A Client Samsung
Config:EUT / AC Adapter
Mode:Tx NR n71 Low Below 1G
184 Tested by:22043 / AC 128 U, 6B Hz
91
o
I 78
g
i
C
£ 65
2 §
= 52
: 1
z OPk Limit (dBUU/m) | )
33 3 ——
- N MW% WWWM
m
o Mt it A;AWMMW
1
38 1608 16800
Frequency (MHz)
Range_(MHz) BB Ref/Attn Det/fivg Mode Sueep Fts #Supe/fode FPosition Fange (PHz) RBA/UBU Ref/Attn  Det/Avg Node Sueep Pls #Sups/Mode  Fosition
1130607 120K(-545) OT2/BR PESK/LogPur-Video  1B0ncecuto) BOD1  HH 0-36Be
2:607-788 120k(-6dB) /308K187/20/P) PEBK/LogPur-Uideo  ISnsecChuto) 8001  MAXH 8-368degs H
5:18-1600 \20K(CBd0) IDTZBPY  PESK/LogPur-Vidks  Slmscctiuted SOOI MM 8-360de
VERTICAL PEAK PLOT
| 3pBL SUMON Leb Chember | 2021 Aug 27  15:50:10
Rodiated Emissions - 3 Meters
Project Number:4798847184
17 Client :Samsung
Config:EUT / AC Adapter
Mode:Tx NR n71 Low Below 16
184 Tested by:22943 / AC 128 U, 60 Hz q
@
91
E 78
bt
e
ERY
c
<
3 52 =
@
3
= OPk Limit (dBUU/m)
3
5
a, 6 7
26 D i
1
38 168 1808
Frequency (MHz)
Range G T Ref /ttn  Dst/fvg fods ) Fis Towe/lods Fosition Range (FF) REWUBH Ref/itn Dot/ Fodo ) Fis  fowps/tode Fosition
DATA
Trace Markers
Meter Corrected
Frequency Below_1G_Bypass QPk Limit Margin Azimuth Height
Marker (MH2) Fzsgﬂu\rl\)g Det VULB9163_750 [d8] <§§ﬁ3'/nrﬁ) (dBuV/m) ) (Degs) (cm) Polarity
1 49.6901 3.95 Pk 19.9 1.5 25.35 40 -14.65 0-360 400 H
2 159.3923 11.54 Pk 14.2 2.7 28.44 43.52 -15.08 0-360 200 H
3 206.7063 15.99 Pk 16.6 3 35.59 43.52 -7.93 0-360 100 H
4 672.9783 69.38 Pk 255 54 100.28 46.02 54.26 0-360 100 H
5 35.0488 14.83 Pk 16.6 1.3 32.73 40 -7.27 0-360 100 \
6 182.905 8.53 Pk 15.7 2.9 27.13 43.52 -16.39 0-360 300 Vv
7 236.4218 6.52 Pk 18 3.2 27.72 46.02 -18.3 0-360 100 Vv
8 672.7636 67.2 Pk 255 54 98.1 46.02 52.08 0-360 100 \

Pk - Peak detector
Note: Unwanted emissions captured from 617MHz to 652MHz and from 663MHz to 698MHz were the TX and RX

signals generated from the call-simulator.
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REPORT NO: 4790047184-E1V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

MID CHANNEL (634.5 MHz)

HORIZONTAL PEAK PLOT

| 3gUL SUWON Leb Chanber | 2021 Aug 27 15:25:44
Radioted Emissions - 3 Meters
Project Number:4798847184
17 Client: Samsun:
ConfigiEUT / AC Adopter
Mode:Tx_NR n7! Mid_Below 16 4
184 Tested by:22943 / AC 128 U, 6B Hz i
91 ‘
o
t 78
g
N
5 65
z
- o
3 52 M
@
e 0Pk Limit C(dByU/md
3
2
3
. N | | MWMWW
W PR iy
st WWWWMWW
1
3@ [I=E) 1884
Freguency (MHz)
Range () = Raf/Atin  Dat/vg Hods Svocp Pte  5upe/tode Position Range (i) REWUBl Ref/fitn  Det/Avg fods Sueep Fle  Fope/fode Fosition
1:38-687 128h(~6dB) /30BKT2/B/P)  PEGK/LogPur-Uideo  1BnsecCAuto) BOOT  HAXH 8-3Bdege H
257705 120G/ 0017/ 200 e ALogfunUideo  Thaecchutc) SO WG 0-%hhge H
3:788-1880 128k (-6dB)/308K72/8/P0 PERK/LogPur-Uideo BnsecChuto) 800} MAKH B-36Bdegs H
VERTICAL PEAK PLOT
1 OUL SUWON Lab Chamber 1 2821 Aug 27 15:25:44
Rodiated Emissions - 3 Meters
Project Number:4798847184
(v Client :Samsung
Config:EUT / AC Adapter
Mode: Tx_NR n71_Mid_Below 16 8
1e4 Tested by:22943 / AC 128 U, 6B Hz 9
91
T
i
¢
&
> 65
‘s
N
3 52 M
2
3
- 0Pk Limit CdBUU/md
3 = :
26 a A
1
3@ =0 1880
Frequency (MHz)
Range > AR Ref/ftin et/ Foe Seep Pl Fwelfode Fasition Fange ) R Ref/Atin  Dot/ivg ok S Fie  Fowpe/toe Fosition
Trace Markers
Meter Corrected
Frequency Below_1G_Bypass QPk Limit Margin Azimuth Height
Marker (MHz) Fzggﬂu\r/\)g Det VULB9163_750 (ﬁéﬁ?}/"% (dBuvim) (d8) (Degs) (cm) Polarity
1 47.7428 4.45 Pk 19.9 1.5 25.85 40 -14.15 0-360 300 H
2 197.6185 13.46 Pk 17.4 3 33.86 43.52 -9.66 0-360 100 H
3 307.4649 8.53 Pk 19.3 3.7 31.53 46.02 -14.49 0-360 100 H
4 681.3739 74.87 Pk 255 5.4 105.77 46.02 59.75 0-360 100 H
5 34.9766 15.17 Pk 16.6 13 33.07 40 -6.93 0-360 100 \
6 195.3105 7.54 Pk 17.4 3 27.94 43.52 -15.58 0-360 100 \
7 352.8315 4.61 Pk 20.9 3.9 29.41 46.02 -16.61 0-360 300 \
8 679.4675 71.83 Pk 25.5 5.4 102.73 46.02 56.71 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 617MHz to 652MHz and from 663MHz to 698MHz were the TX and RX

signals generated from the call-simulator.
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REPORT NO: 4790047184-E1V1
FCC ID: ASLNP545XLA1

DATE: 2021-09-06

HIGH CHANNEL (650.2 MHz)

HORIZONTAL PEAK PLOT

| 3gUL SUWON Leb Chanber | 2021 Aug 27 14:59:51
Radioted Emissions - 3 Meters
Project Number:4798847184
17 Client: Samsun:
ConfigiEUT / AC Adopter
Mode: Tx_NR n71_High Below 16
184 Tested by:22943 / AC 128 U, 6B Hz i
91
o
t 78
g
N
c
2 65
s
3 52 M
@
Kl 0Pk Limit CdBUU/m) .
3 3
2 ‘W
26 . Jn ) WW
il i b4
Lo et e MWMMMW
1
3@ [I=E) 1884
Freguency (MHz)
Range > Rafitin  Dat/ivg Fode oop Pl Fweifode Fasition Rangs () ROUR  Ref/Atin  Det/ivg Mok S Fie e/t Fosition
1:38-687 128h(~6dB) /30BKT2/B/P)  PEGK/LogPur-Uideo  1BnsecCAuto) BOOT  HAXH 8-3Bdege H
257705 120G/ 0017/ 200 e ALogfunUideo  Thaecchutc) SO WG 0-%hhge H
3:788-1880 128k (-6dB)/308K72/8/P0 PERK/LogPur-Uideo BnsecChuto) 800} MAKH B-36Bdegs H
VERTICAL PEAK PLOT
1 OUL SUWON Lab Chamber 1 2821 Aug 27 14:59:51
Rodiated Emissions - 3 Meters
Project Number:4798847184
(v Client :Samsung
Config:EUT / AC Adapter
Mode: Tx NR n71_High Below 16
1e4 Tested by:22943 / AC 128 U, 6B Hz a
a
EX
E 78
i
¢
&
> 65
‘s
N
3 52 M
2
3
v OPk Limit CdBUU/m)
3
5
2 7
26 %
1
3@ =0 1880
Frequency (MHz)
Range > AR Ref/ftin et/ Foe Seep Pl Fwelfode Fasition Fange ) R Ref/Atin  Dot/ivg ok S Fie  Fowpe/toe Fosition
Trace Markers
Meter Corrected . . . .
Frequency : Below_1G_Bypass : QPk Limit Margin Azimuth Height N
Mark R Det VULB9163_7! R Pol
arker (MHz) (ggﬂ'\r/‘f e ULB9163_750 [dE] (dgﬁf/';:ﬁ) (dBuV/m) (dB) (Degs) (cm) olarity
1 49.6901 4.86 Pk 19.9 15 26.26 40 -13.74 0-360 400 H
2 158.1661 12.69 Pk 14.2 2.7 29.59 43.52 -13.93 0-360 200 H
3 206.562 15.22 Pk 16.6 3 34.82 43.52 -8.7 0-360 100 H
4 688.2166 71.29 Pk 25.6 5.5 102.39 46.02 56.37 0-360 100 H
5 34.7603 14.9 Pk 16.5 1.2 32.6 40 -7.4 0-360 100 \
6 60.4368 9.83 Pk 18.5 17 30.03 40 -9.97 0-360 100 \
7 181.5346 9.65 Pk 15.5 2.9 28.05 43.52 -15.47 0-360 300 \
8 688.2798 65.85 Pk 25.6 5.5 96.95 46.02 50.93 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 617MHz to 652MHz and from 663MHz to 698MHz were the TX and RX

signals generated from the call-simulator.

END OF TEST REPORT
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